
ii 

 

  

  

  

                                                                                                        

  
  
          ---------------  

           DRP-CCDRM  

  

  

INTERNATIONAL MASTER PROGRAM   

IN RENEWABLE ENERGY AND GREEN  

HYDROGEN   

SPECIALITY: Bioenergy/Biofuels and Green Hydrogen Technology  

MASTER THESIS  

Subject/Topic:  

UPGRADING A WASTE STABILIZATION POND AND  

ESTIMATION OF BIOGAS PRODUCTION: CASE OF  

UNIVERSITY OF ABOMEY-CALAVI, BENIN   

2021-2023   

Presented the 27 
th  September 2023    

by:   

Mahougnon Edwige Feryel YELINDO   

  

  Composition of the Jury : 

Jury President  : Bruno KORGO, Associate Professor, Université Joseph KI-ZERBO,  
[...]
p) Calculation of retention time 

t = 
5050.53 

607.45
 = 8.31 days  

 

q) Adoption of a value for the BOD removal coefficient 

KT = K20.θ
(T−20) , with : 

T= 29oC; 

 K20 = 0.30  

and 𝜃= 1.05 based on the information in section 2.2 

So, KT = 0.30 x 1.05(29-20)  

            = 0.47 /d 

 

r) Estimation of the effluent soluble BOD 

According to[23], secondary facultative pond is considered as a complete-mix model and the 



36 

  

length/breadth ratio = 2.5. In this case, 

S= 
𝑆𝑜𝑓

1+(𝑘𝑥𝑡)
              (9) 

with Sof the influent BOD in the facultative pond; K removal coefficient and t the retention time 

in the facultative pond 

Sof = BODeffl  

  S = 
145.5

1+(0.47𝑥8.31)
 

     = 29.88 mg/L 

   S ≈ 30 mg/L 

 

s) Estimation of the effluent particulate BOD 

Assuming an effluent SS concentration equal to 80 mg/L, and considering each 1 mgSS/L leads 

to a BOD5 of around 0.35 mg/L 

Particulate BOD5 = 0.35 mgBOD5/mg SS x 80 mg BOD5/L  

                             = 28 mgBOD5/L 

t) Total effluent BOD (BODeffl_fac) 

Total effluent BOD = soluble BOD + particulate BOD 

                                 = 29.88+28 

Total effluent BOD = 57.88 mg/L 

u) Calculation of the Length and breadth of the Facultative Pond 

A = L.B = [(L/B). B].B = [2.5.B].B = 2.5.B2 

 5050.53 m2 = 2.5.B2 → B = [A/ (L/B)]0.5 = (6200/2.5)0.5 = 79.46 m 

 L = (L/B) × B = 2.5.B = 2.5 × 49.80 = 31.78 m 

Length L= 79.46 m 

Breadth B= 31.78 m 

 

v) Calculation of the BOD removal efficiency of the anaerobic-facultative pond system 

            E= 
(𝑆𝑜−𝐵𝑂𝐷𝑒𝑓𝑓)

𝑆𝑜
𝑥100            (10) 

         = 
485−57.88

485
 𝑥 100  



37 

  

         = 88.07% 

 

w) Total net area (anaerobic + facultative pond) 

Total net area = 0.030 ha + 0.25 ha 

 Total net area = 0.28 ha  

 

x) Total area required for the anaerobic and facultative pond. 

According to[23], the total area required is 23% to 33% greater than the one calculated above, so: 

 Total net area = 1.3x0.28 = 0.37 ha 

 

y) Total detention time 

tT = 1.39 + 8.321 

    = 9.70 days  

    ≈10 d  

 

2.3.1.1.3. Maturation ponds 

 

Design of the maturation ponds 

➢ Population: 179.000 

➢ Influent flow: 485 m3/d 

➢ Temperature: 29oC 

➢ Fecal coliform concentration in the raw wastewater No = 15x107/100mL 

➢ Number of facultative pond: 1 

 Length and breadth of the Facultative Pond 

➢ Length L= 124.5 m 

➢ Breadth B= 49.80 m 

➢ Depth H = 2 m 

➢ Hydraulic detention time: t= 9.72 d 

 

a) Coliform removal in the facultative pond 

➢ Hydraulic regime to be adopted in the calculation: dispersed flow regime. 

➢ Dispersion number 



38 

  

d= 1/(L/B) = 1/ 2.5 = 0.40                      (11) 

➢ Coliform removal coefficient 

For dispersed flow, the value of the bacterial decay coefficient is obtained by this equation: 

Kb (dispersed flow) = 0.542 x H−1.259                        (12) 

                               = 0.542 × 2−1.259  

                                = 0.33 d−1 (20◦ C)     

Correcting Kb for 29oC: 

KbT = Kb20.θ
(T−20) = 0.33 × 1.07(29−20) = 0.61d−1 

 

b) Effluent coliform concentration 

In a context of dispersed flow and with a retention time of 8.31 days, according to [23], the 

effluent coliform concentration is obtained this way: 

𝑎 = √1 + 4𝐾. 𝑡. 𝑑 = √1 + 4𝑥0.23𝑥8.31𝑥0.40                  (13) 

𝑎 = 2.56                                      

𝑁 = 𝑁𝑜 .
4𝑎𝑒1/2𝑑

(1+𝑎)2𝑒
𝑎

2𝑑−(1−𝑎)2𝑒−𝑎/2𝑑
                                            ( 14) 

𝑁 = 15𝑥107 .
4𝑥3.42𝑒1/(2𝑥0.40)

(1+3.42)2.𝑒3.42/(2𝑥0.40)−(1−3.42)2𝑒−3.42/(2𝑥0.40)  

 𝑁 = 1.7 x 107 FC/100ML  

 

The coliform removal efficiency in the facultative pond 

E = 
𝑁𝑜  −𝑁

𝑁𝑜  
 x 100                                                                    (15) 

    = 
5𝑥107−  1.7𝑥107

5𝑥107
x100  

    = 88.45 % 

 

c) Volume of ponds 

There are two maturation ponds in series and the detention time of the formal system is 4 days 

for each pond which corresponds to a total detention time of 8 days: 

V= t.Q  



39 

  

  = 4d x  607.45 m3/d  

  = 2429.81 m3 

 

d) Dimension of the ponds 

Depth: H= 1.5 (the same as the existing one) 

➢ Surface area of each pond:  

A=V/H = 2429.81 m3/1.5 = 1619.87 m2 

➢ Total surface area:  

1619.87 m2 x 2 = 3239.74 m2 

➢ Dimensions: adopt square ponds (L/B = 1.0) 

Number of ponds: 2  

Length = 40.25 m 

Breadth = 40.25 m 

Depth = 1.0 m 

The total area require is 25% greater than the theoretical area: 1.25 x 9858.73 m2 = 12323.41m2 

 

e) Coliform concentration in the final effluent 

Using the same method as in [23], L/B = 1: 

d = 1/(L/B) = 1/1.0 = 1.0 

The value of the coliform die-off coefficient is given by: 

Kb (dispersed flow) = 0.542xH−1.259  

                                = 0.542 × 1.50−1.259  

                                = 0.33 d−1 (20◦ C) 

 For T= 29oC, the value of Kb is: 

KbT                       = Kb20.θ (T−20) 

                                            = 0.33 × 1.07(29−20)  

                              = 0.60 d−1 

The effluent coliform concentration from the 1st pond in the series is: 

𝑎 = √1 + 4𝐾. 𝑡. 𝑑     = √1 + 4𝑥0.60𝑥4𝑥1.0  

                                  = 3.25   



40 

  

 

𝑁 = 𝑁𝑜 .
4𝑎𝑒1/2𝑑

(1+𝑎)2𝑒𝑎/2𝑑−(1−𝑎)2𝑒−𝑎/2𝑑
  

 

𝑁 = 15𝑥107 .
4𝑥3.25

(1+3.5)2.𝑒3.25/(2𝑥1)−(1−3.25)2𝑒−3.25/(2𝑥1)  

  

𝑁 = 3.5 x 107 FC/100 ML 

 

2.3.1.2. Biogas emission from the stabilization pond from the existing and 

proposed WSP 

The third scenario aims to identify through calculation the emission of methane by the 

stabilization pond built in 2011 and up to 2050 after expansion. 

Parameters  

The parameters needed for this estimation are the emission factor of the plant and its BOD 

removal capacity. 

➢ Emission factor: 

 According to Gupta et al. (2012), the emission factor is the amount of GHG released from a unit 

of source or activity related to that emission. Additionally, certain (real) emission parameters 

might be considered as WWT system performance indicators. Typically, emissions factors for 

WWT inventory are given as kg CH4 released per kg BOD removed or per m3 of treated water. 

Regarding the results obtained for Mexico, the closest context to Benin is the emission factor at 

30oC: 0.431 kg CH4/kg BOD removed [5]. 

 

2.3.1.2.1. Methane emission estimation from 2011. 

➢ Amount of BOD removed: 

Population: 4558 persons  

Water consumption = (4558 x 2.7)/ 365 

                                 = 33.72 m3/d 

                                  = 1324.109 m3/d 

Influent flow = 85% x Water consumption per day 



41 

  

                      = 0.85𝑥 33.72 

                      = 28.66 m3/d 

Influent flow = 28660 L/d 

Influent BOD = 485 mg/L = 13,900 Kg BOD /day 

97% of BOD is removed by the system with Duckweed ponds and 93% by the algae-based pond 

system: 

BOD removed = 1/2(13.900 Kg BOD /day x 0.97) + 1/2(13.900 Kg BOD /day x 0.93) 

BOD removed = 13.20 Kg BOD /day 

 

Estimated Methane emission = 0.431 kg CH4/kg BOD x 13.20 Kg BOD /day 

Estimated Methane emission = 5.7 kg CH4/ day 

 

2.3.1.2.2. Methane emission estimation up to 2050. 

 

Applying the same emission factor as in the first scenario:  

➢ BOD removal efficiency = 88.07% 

➢ BOD removed = 294.61 KgBOD5/d *0.88 

➢ BOD removed =334.78 KgBOD5/d 

Estimated Methane emission = 0.431 kg CH4/kg BOD x 788,95 Kg BOD /day 

                                                = 144.29 kg CH4/ day 

 

 

 

 

 

 

 

 

 

 



42 

  

2.3.2. Scenario 2: Proposition of a Sewage Treatment System using less space. 

The present scenario is based on the use of conventional treatment process as presented in Figure 

16. 

 

 

Figure 16: Proposition of a sewage treatment system for the campus 

 

Description of the flow chat 

The wastewater collected from the whole campus undergoes a series of pre-treatment passing 

through a bar screen (manually maintainable) followed by a grit chamber for the removal of grit. 

After the pretreatment a circular tank receives the wastewater for the primary sedimentation 

process where the settled sludge is pumped out. From this tank the water is conducted to an 

aeration tank for the removal of nitrogen and then into the second clarifier for the secondary 

sedimentation. The effluent is hence used in a fishing pond for the removal of coliform and 

nutrients before being used for irrigation in the farm near the Sewage treatment plant. 

The sludge obtained from the primary and secondary sedimentation tank is mixed with organic 

solid wastes for an anaerobic digestion producing biogas and digestate. The digestate is a 

potential fertilizer for the farm while the biogas is used in a generator to produce electricity for 

the grit chamber use and the two pumps used for the sludge removal. 

 

a. Design flow capacity 



43 

  

Population: 96,610 inhabitants 

Influent flow, Q   = 607.45 m3/d 

                             = 0.6 MLD 

                             = 25.31 m3/hr 

Peak factor = 3 

Design flow capacity = 25.31 m3/hr x 3 

                                   = 75.93 m3/hr 

                                   = 0.021 m3/sec 

b. Sizing Calculation for Collection Pit 

Retention time = 4hr 

Average design flow = 25.31 m3/hr 

Capacity of collection sump = 4 x 25.31 

                                        = 101.23 m3 

Assume liquid depth = 5 m 

Area, required for collection pit = 101.23/5 

                                              = 20.24 m2 

The collection pit is assumed to be a circular tank so: 

20.24 = 𝜋𝑟2 

       r = √20.24/𝜋  

         = 2.53 m 

c. Design of sewer chamber 

Qmax = 0.021 m3/sec 

Assumption, 

Shape of bar is a Mild Steel Flats with a size = 10 mm x 50 mm 

Clear spacing between the bars = 20 mm 

Inclination of bars = 80 deg 

The average Velocity to Sewer = 0.8m/s 

At peak flow, net inclined area required to =0.03/0.8 

                                                                     = 0.039 m2 

gross vertical area required = 0.039 x sin80 = 0.039 m2 

Provide submergence depth = 0.3 m  



44 

  

Width of channel = 0.039/0.3 = 0.13 m ≈ 0.20 m 

Provide 20 bars of 10 mm x 50 mm at 20 mm clear spacing. Screen chamber will be 40 cm wide. 

 

d. Design of Grit Chamber 

The number of grit chamber is two (02) by assumption. 

Design Flow = (2.5 x 0.6)/2 

                      = 0.75 MLD  

                      = 750 m3/day 

To account for turbulence and short circuiting, the surface loading rate is assumed to be: 

Surface Loading = 500 m3/m2/day 

Area required      = 750/500 

                             = 1.5 m2 

Provide a diameter of the chamber to be 1.31 m. 

Detention time = 60 sec. 

Volume = (750*60)/(24*3600) 

              = 0.52 m3 

Liquid depth = 
𝑉𝑜𝑙𝑢𝑚𝑒 

𝐴𝑟𝑒𝑎
 = 

0.52

1.5
 = 0.35 m 

Size of the grit chamber = 1.31x(0.35+0.6) with 0.6 the free board 

Hence the dimensions of the grit chamber are: 

Diameter = 1.31 m 

Depth      = 1.29 m 

Area = 5.39 m2 

 

f. Check of horizontal velocity 

Cross sectional area of grit chamber = 1.31 x 0.35 

                                                           = 0.45 m2 

Velocity =750 / (1.31x0.35x24x3600) 

              =0.019 m/sec 

               = 1.9 cm/sec 

The sewage flow from the Grit is assumed to be 0.05 m3 per 1000 m3. 

Storage volume required = (607.45x8x0.05)/(24x1000) 



45 

  

                                         = 0.01 m3 

Grit storage area = (𝜋/4) x1.312 

                            = 1.34 m2 

Grit storage depth = 0.01/ 1.34 

                              = 0.0075 m 

Total liquid depth = 0.35 + 0.0075 

                               = 0.35 m 

                               = 0.4m 

Provides grit chamber of size =1.31 x (0.4 + 0.4) = 1.31m x 0.8m 

Referring in the example used as reference, the effluent from the grit chamber is carried to the 

aeration tank through a 600 mm wide RCC channel provided with fine bar screen (manually 

operated). The clear spacing between the bars shall be 10 mm. 

e. Design of primary Sedimentation tank 

Detention hour = 2 hr 

Volume of sewage = max.Quantity of sewage/(detention time x 24) 

                              = (607.45/2) x 24 

                               = 12.65 m3 

Provide depth = 2m 

Surface area = Volume/Depth 

                      = 6.32 m2 

(𝜋/4) x d2 =6.32 m2 

             d2 = 8.05 

              d=2.83 m 

f. Design of Aeration tank 

There will be two aeration tanks. 

Average flow of each tank = 0.6 MLD /2 = 0.3 MLD = 303.72 m3/day 

Total BOD entering the Sewage Treatment Plant (STP)= 485 mg/L. 

Assuming the BOD removed by the screen and grit chamber is negligible for they mainly remove 

inorganic solids. So the BOD of sewage coming to aeration tank = Yo =485 mg/L. 

 BOD left in the effluent = YE = 20 mg/L. 



46 

  

BOD removed in activated plant = 485 – 20 = 465 mg/L. 

Minimum efficiency required in the activated plant = 465/485 = 0.95% 

The volume of aeration tank can be designed by assuming a suitable values of cc and (F/M ratio), 

XT = 3000mg/L (Between 3000 – 3500 mg/L). 

F/M ratio = 0.15 (Between 0.18 – 0.1) 

F/M = Q/V = Yo / XT  

V= (607.45x465)/(3000x0.15) 

V = 627.69 m3 

Aeration tank dimensions. 

Adopted values: Depth = 3.5 m; Width = 9 m 

Length of the tank = V/ (B x D) = 627.69 / (9 x 3.5) = 19.9m 

➢ Check for aeration period. 

t = (V/Q) x 24 hr  

   = (627.69 x 24)/ 303.72 

 t = 49.6 hr 

➢ Check for volumetric loading. 

Volumetric loading = Q.
𝑌𝑜

𝑉
 gm of BOD5/ m

3 volume of tank 

                                = (303.72 x 485)/ 627.69 

                                = 234.67 gm/m3 

➢ Check of return sludge ratio 

𝑄𝑅

𝑄
 = 

𝑋𝑇

(
106

𝑆𝑉𝐼
−𝑋𝑇)

 

Where SVI is the Sludge Volume index and SVI = 100 m/gm (between 50 – 150 m/gm) 

𝑋𝑇 = 3000 mg/L 

𝑄𝑅

𝑄
 = 

3000

(
106

100
−3000)

 

       = 
3000

7000
 

       = 0.43 

The value should be between 0.5 and 1. Taking SVI = 120 ml/gm 

𝑄𝑅

𝑄
 = 

3000

(
106

120
−3000)

 



47 

  

           = 0.56 

➢ Check for SRT 

V. 𝑋𝑇 =
{∝𝑦.𝑄(𝑌𝑜−𝑌𝐸).𝜃𝑐}

𝐾𝐸.𝜃𝑐.𝑡.1
 

Where: 

∝𝑦= 1.0  

𝐾𝐸 = 0.06 /𝑑  

Yo = 485 mg/L 

𝑌𝐸 = 20 𝑚𝑔/𝐿  

𝑋𝑇 = 3000 mg/L 

Q = 303.72 m3 

V = 627.69 m3  

 627.69 x 3000 = 
[1𝑥303.72(485−20)𝜃𝑐]

1+0.06 𝜃𝑐
 

                     𝜃𝑐 =  66 𝑑𝑎𝑦𝑠  

Area of Aeration tank =313.84 m2 

 

g. Design of secondary clarifier 

Only secondary clarifier is used. 

Average flow = 607.45 m3/day 

Recirculated flow, say 50% = 303.72 m3/day 

Total inflow = 607.45 + 303.72  

                     = 911.175 m3/day 

Provide hydraulic detention time = 2 hrs 

Volume of tank = (911.175 x 2)/24 

                          = 75.93 m3 

Assumed liquid depth = 3.5 m 

Area = 
75.93

3.5
 

         = 21.69 m2 

Provided Surface loading rate of average flow = 10 m3/ m2/day 

Surface area to be provided = 607.45/10 

                                             = 60.74 m2 



48 

  

Diameter = √60.74 𝑥 
4

𝜋
 

                = 8.79 

                = 9 m 

Actual area provided = 60.74 x 1.10 

                                   = 67 m2 

      

➢ Check for weir loading. 

Average flow = 607.45 m3/day 

Weir loading = 607.45/( 𝜋𝑥10) 

                = 19.33 m3/day 

Provided a peripheral loading: 

Check for solids loading: 

Recirculated flow = 607.45m3/day 

MLSS solids inflow = 3000 mg/L 

Total solids inflow = (607.45+303.72) x 3 

                               = 2733.51 kg/day 

Solids loading = 2733.51/60.74 

                         = 45 kg/day/m2 

Provide a clarifier with 9 m in diameter and liquid depth of 3.5 m. 

 

h. Return Sludge Pump House  

Total return flow = 303.72 m3/day = 12.65 m3/hr =0.21 m3/min 

Detention time = 15 min 

Volume of wet well = 0.21 x 15  

                                 = 3.16 m3 

Provide depth wet well = 1m 

Area wet well = 3.16 m2 

i. Design of sludge Drying beds 

Sludge applied = 125 kg / day 

Period of each cycle = 1.015 



49 

  

Specific gravity = 1.015 

Solid contents = 1.5% 

Volume of sludge = 
125